~ PAVILION HDTP 12’ x 10’ CEDAR




PARTS LIST

Description Sketch QTY
I Bolt M8*35 “W 16 pcs
" sokess ({2 [ TN | 12 pes
KK Bolt M8*20 - M{ﬂﬂﬂﬂﬂﬂmm 24 pcs

LL Non—’\s/:i1pO Nuts @ 8 pcs
MM Flatr\\;lV;sher ” @ 84 pcs
NN Flat,\AV¥gsher @ 24 pCS
00 Saew O = | ospes
PP Stake 08*180 (} — 8 pcs |
aq | somess R 8 pos
RR ~ M3 Drill === 2 pcs

ss | wes | (O)EED | e

uu Non—;/!‘ig nuts @ 14 pcs
ww | oo @fimm 1 TS
Z1 Wrench M6 é&; 2 pcs
Z2 Allen Key M8 7S 1pcs
Z3 Wrench M8 % 2 pcs
Z4 Wrench M10 % 2 pcs




PARTS LIST

Description Sketch QTY
Big Roof Small p .
N Beam © > 16 pcs
]
O Small Beam Presser == 8 pcs
Q Press Panel 6 pcs
R1 Big Roof Cover 1 v 2 pcs
R2 Big Roof Cover 2 = 1 pc
S Steel Pin 0 ) 12 pcs
T Catch 2 pcs
U Roof Side Cover == —_— 4 pes
P1 Big Roof Cover 10 pes
P2 | SmallRoof Cover B — 4pcs |
Outer Long Right
01 Beam (Long) . 2 pes
Outer Long Left =
02 Beam (Long) 2 pes
05 Inner Middle Beam [T =77 2 pcs
Inner Short Beam : .
07 (Long) B 4 pcs
08 Post (= ) 2 pcs
Triangular c —
13 Support Beam 4 pes




PARTS LIST

Description Sketch QTY
o0 | gumiomist |
4 | GQueotgn | | 2po
05 Inner Middle Beam K 2 pcs
06 Innerél;}zrr’f[)Beam \ — 4 pes
08 Post Q ) 2 pcs
10 Arc Support 1 & N 4 pcs
11 Arc Support 2 a2 ™ 4 pcs
u | e | ——
e

HARDWARE PACK

Description Sketch QTY
AA Bolt M10%205 ofim 8 pcs
BB Flath\;‘\?sher ” @ 140.pcs
CC Screw M5*40 @ [[)KAXMW 72 pcs
DD Nut M6 @ @ 12 pcs
EE Screw M5*30 @ DMMW 72 pcs
FF Bolt M6*15 @ @WHHWHMD 108 pcs
an | soltweess ©) | mmmim 16 pes




PARTS LIST

Description Sketch QTY
B Base Cover 4 pcs
C Base < 4 pcs
1 | comenr
2 | et
C4 | Comectn 2pes
F1 Big Roof Beam 1 < = 1pc
F2 Big Roof Beam 2 € g 1pc
ST | comecor === po
H Big Roof Middle ! . . ; 6 pcs
Beam ¢ # ¥
! Loxliﬂgfﬁzgor ﬁ 6 pes
J1 Support Tube 1 Q\ = 4 3 pcs
P Hook @_—_m 1 pcs
L1 Big ?SSZ L10wer ; =Y 2 pes
L2 Big ?gg{i Iiower = 3 2 pcs
L3 Big ?gsi ;ower y 2 pes
L4 Big $3§2 !;rower é 5 2 pes
M1 BigTEgce)f]Side & = . 5 2 pcs
M2 BingngzSide £ = = =) 2 pcs




IMPORTANT:

- Please read and understand this manual before any assembly. Before beginning assembly of
product, make sure all parts are present. Compare parts with packaging contents list.

- When assembling wooden parts, do not overtorque the bolts to avoid splitting the wood. See
image illustration.

- Place all parts from the box in a cleared area and position them on the floor in front of you.

- Remove all packing materials and place them back into the box. Do not dispose of the packing
materials until assembly is complete.

- Read each step carefully before beginning any assembly and make sure you understand each
step.

- Needed for assembly: (The following tools are not included)

Pistol Drill Tape Measure Hammer Screwdriver Ladder




Step 1

C x4pcs

m e

EE x 16 pcs

08 x 4pcs

A
7

B x 4pcs




Step 2

@EMMD KK x 16pcs | =2 MMx 16pcs
R ; ; =7 05 x 4pcs e 1 07x4pcs
B R 06 x 4pcs




Step 3

S

/ g
G
A

R
\li‘

®

Sy
&8
&

»
\Q@\k‘

703 x 2pcs !llll))lll) SS x 4pcs
C - ) 04 x 2pcs @ MM x 4pcs
m T x 2pes @@m CC x 8pes




Step 4

. 01 x 2pcs

s

KK x 4pcs

= 02 x 2pcs

=

MM x 4pcs




- Step 5

T

CC x 64pcs



Step 6

T

LL x 4pcs

(U OOxd4pes

=

NN x 12pcs

ST an v Anee




Step 7

() :
09 ' )
\ » / V4
yd

C1 x 2pcs C2 x 2pcs

D LL x 4pcs (Dowwwmme ~ OOxdpes

= NN x 12pcs |(J]- I AA x 4pcs




Step 8

Assembly Tip on Step 8:

Please measure to make sure the length of d1 is equal to d2
before moving to next step to ensure a square frame and best
results. Keep the beam at right-angles to the pest, the post

at right angles to the ground, and keep the beam horizontal.

3

L\;

e D 10 e D s

ays > 11 x 4pcs = MM x 32pcs

Al soomemom Mo A




- Step?

~ /13 x 4pcs % UU x Bpcs

14 x 2pcs = MM x 12pcs
— 15 x 4pos o - EEx 16pcs
— S x 12pcs @ ) WW x 6pes

ﬁ% C4 x 2pcs




Step 10

'\\‘ S T '

an
@‘!—mm
R

(

B P ¢
ajlllllllllllllll} &\\ &/@

)

@ UU X 8pCS

MM x 16pcs

ﬁll____ﬂwﬂlm WW x 8pcs




Step 11

: ? F2 x 1pcs

‘ ‘ ‘ == F1 x 1pcs = BB x 4pcs

G1 x 1pc @m FF x 4pcs




Step 12

13

C4]] 1]
°° 4 & °°
13 ap) 113
FF
(F1 =
13}
- 13
(13
X B ]

a3
Sy
U= y F1. F2 x 1pcs
@m FF x 2pcs = BB x Zpcs




~Step 13

BB
F1
BB =X
FF I
H QS
H
e
T TH (H
5 Fﬁ 7] NJ
)
[y |
1 -
[y
! - - ] H x 6pcs = BB x 36pcs
FF
::.!}, I x Bpcs @ﬂm x 12pcs
= DD x 12pcs 1 —10)717 PR




&
I

—77

J1 x 3pcs

=

BB x 6pcs

—>

P x 1pc

(o

FF x 6pcs




Step 15

N x 8pcs @ BB x 16pcs

D

@mm FF x 16pcs




=

.

e —
- /\\'ﬁ%’”"@%"‘”‘{‘@
77

pomsmname

NYZ.
PN e=—\N

il i ()2 () SR /N
*“HW'@\\%\WKN AN

D - " ‘
N = -
® N - )
. \

7

h\’ )

—

\

4
&= = — 2 M1 x 2pcs @ BB x 20pcs
&= = == = M2 x 2pcs @DMB FF x 20pcs
& > N x 8pcs




Step 17

L s
Y
(N s
gy |
—_— = L1 x 2pcs = BB x 16pcs
—_— : — L2 x 2pcs | @Dﬂm FF x 16pcs
= - 5 5 L3 x 2pcs = 3 L4 x 2pcs




Step 18

I DT EE x 40pcs

nFa O x 8pcs



Step 19

r_'
6
i

BB x 3pcs

QQ x 3pcs

R1 x 1pc

I}
]

=
(—
v

P1 x 4pcs

P2 x 2pcs




Step 20

@ BB x 2pcs

P1 x 2pcs

T

T

;i'wmm)m QQ x 2pos

XY

e ) R2 x 1pc
L




mll

BB x 3pcs

QQ x 3pcs

i
14

P1 x 4pcs

P2 x 2pcs




Step 22

W,

~_# )

oo L
SR,

=

5 \\@ \

7

—{

)] 9]
Q Q
[oR o,
Aon <t
[aY] N
> x
o L
o e
%)
(&)
Q.
©
x
8]




R,
N
N

S

]

<,

D

N

BB x 8pcs

.=

-

Step 23

FF x 8pcs

2 U x 4pcs




e
AN ERO
LN

PP x 8pcs



